a B PORTABLE WORK STAND

AstroPneumatic MODEL NO. 557003 OR 557005

Too

| Company

WARNNG &

1.Please read all instructions before using this products.
2.Always wear safety goggles when using this products.

For Your Safety & To Prevent Injury

ASSEMBLY INSTRUCTIONS

Metal edges can be sharp, please use extreme caution during assembly.

1

2.
3.

. Attach Rubber Covers (#2) to bottom Leg Tube (#6).

Slide Foam (#1) on Frame Tops (#7).

Attach one Hex Nut (#5) to Eye Bolts (#4) so that the Eye Bolt is on the inside

of the Work Bench (see Parts Diagram on back of this page). Repeat the same step for

the second set of legs. When complete and the Work Bench is assembled, the Eye

Bolts (#4) will be on opposite sides facing inward.

. Slide Leg Tube ( #6) into Frame Top Tube (#7) so that the holes are aligned.

Slide Let Tube with Rubber Covers (#3) into top Leg Tube ( #6)

. Attach Chain with Eye Hooks (#3) to the Eye Bolts (#4) so that all Eye Hooks
are facing inward when complete. When the Work Bench is assembled,the Chain with
Eye Hooks and the Eye Bolts will be on opposite sides facing inward.

. Set up both parts of the stand so that Eye Bolts (#4) and chain with Eye Hooks are
on opposite sides facing inside of Work Bench. Attach Chain with Eye Hooks to Work
Bench. Attach both halves together with Bolt (#8) , Washer (#9) and
Lock Nut (#10). Insert washers between each leg on each side of the stand,as well as
between Nut and stand and Bolt and stand. A washer should be sued at all points that
metal is in contact with metal.

. Tighten all boits when completely assembled.

( see Parts Diagram on back of this page )



| Parts Diagram |
Portable Work Stands - #557003 or #557005

Light Duty Model - 557005 Heavy Duty Model - 557003

Part # Description Qty. Part # Description Qty.
1 Foam 2 1 Foam 2
2 Rubber Cover 4 2 Rubber Cover 4
3 Chain with Eye Hooks 2 3 Chain with Eye Hooks 2
4 Eye Bolt 2 4 Eye Bolt 2
5 1/4-20 Hex Nut 8 5 5/16-18 Hex Nut 8
6 Leg Tube 4 6 Leg Tube 4
7 Frame Top Tube 2 7 Frame Top Tube 2
8 Bolt 2 8 Bolt 2
9 Washer 6 9 Washer 6
10 Lock Nut 2 10 Lock Nut 2

- ADDITIONAL ASTRO ITEMS

SLING(#4505)




	557003_p1.pdf
	557003_p2

